instructions

TABLE OF CONTENTS
FOR THE
InEeBRUEtion .- o e s esis wis s o Alie
PARLEE . e sov wimmernsiatis o wme e o 3
STATION SPEAKEH Step-by-Step Assembly | ., . . .. ..., L, ., 4
Specifications |, , , | P e S R— O
MODELHS—1561 Warranty | i ¢ oy e sacw gew s 10

5871477



Page 2

ﬂ EYE AT EIICITS

INTRODUCTION

The Heathkit Model HS 1661 Station Speaker 5 an
accessory unit for communications recewers. The speaker is
4 5" x 7' oval type, mounted on & baffle board. & &5-foot
shielded cable with a phono plug on the free end is wired to
the speaker.

The cabinet color amd design match that of the latest
Heathk it Transceivers and Recefvers. |f you want 10 et the

PARTS LIST

KEY aty DESCRIPTION PART
Mo, Mo,
CABINET-SPEAKER GRILLE
AT (L1 Topeabinet half 80-1164-2
AZ | | 1 Bottom cabinet half al-1165-2
A3 1 | 1 Speaker grilie 208-77-1
SPEAKER-BAFFLE BOARD

{ | 1 Gpeaker 401172
= R 1 Baffle board 04.562
CLAMP-FEET-SPACER-PLUG
g1 1 )} 1 Cableclamp 2075
o ) 4 Rubber foot 261-9
C3 4 ) 2 Large spacet 25550
c4 | ) 2 Small spacer 255-716
Ca | ) 1 Phono plug 438-4

A —— e

7

Station Speaker on top of other egquipment, and do not
want to tilt the cebinet, you can remove the plastic foot
spacers, Two #6 x 3/8" wood screws are provided so you
can mount only the rubber feet on the cabinet front,

These features provide you with an attractive Station
Speaker 1o use with your transcamer or receiver,




Page 3

KEY aTyY. DESCRIPTION PART
MNo. Mo
HARDWARE
Dt | ) 2 #Gx5/8"sheet-metal 950-17
sorew
Dz (|} 2 #6x3/4" wood screw 250-57
D3 | )} "2 B32x1-1/4" screw 250-79
D4 { b} 2 632378 screw 250-89
Bs () 4 632x7/8" philips 260-227
head screw
DE ( + 2 #6x1-1/2" wood screw  250-388
DY ¢+ ) 4 6832x1-1/4" flat head 2501187
SCrEw
DE { | 12  6-32 nut 252-3
D9 {1 2 Speed Nut" 252-10
D1g | v 2 Large #86 fiat washer 253-11
D11 { ) B Small 6 flat washer 25360
D12 + )y 1 D" washer 253-B9
013 { v 4 Felt washer 253112
D14 ( v 12 #6 lockwasher 254-1
MISCELLANEDUS
E1 [ 1] 1° Foamtape 73-39
EZ (] 2 Trim plate 2¥p-1hidd
{ 1 B Shislded cable 34311
E3 { J 1% Steeving 34651
E4 { ) 1 Heathkit nameplate 391-96
Es { } 1 Biueand whize label 39734
i ) 1 Kit Builder's Guide 5H7-308
{ 1 1 Parts Order Form 587-260
i} 1  Instruction sheet
Ee [ 1} 1 Mut starter 4405

Solder {Additional 3’ rolis
of solder can be orderad under
part number 331-6 for $.25 each. |

*Tinnerman Co., Registered Trademark

The prices shown on the separate “Heath Parts Price List”
apply only on purchases from the Heagth Company whera
shipment |5 1o a U.5.A. destination. Add 10% {minimum 25
cents) to the price when ordering (Michigan residents add
4% sales tax) to cover insurance, pestage, #nd handling
Cutside the U.5.4., parts and service are available from your
local  Heathkis source: and  will  reflect  additional
transporfation, taxes, duties, and rates of exchange

e

SERIES NO.




= =
STEP-BY-STEP ASSEMBLY

Before you start to assemble this kit, read the wiring,
soldering, and step-by-step assembly information in the “Kit
Builders Guide."

SPEAKER MOUNTING washers, fotr 165 IGERRERENR mhm S
Sure to position the ’me

Refer to Pictarial 1 for the following steps.

CAUTION: The corne assembly and center dome of the SPEAKER GRILLE MOUNTING
speaker are gquite fragile. Therefore, handle the speaker

carefully and place it face down on a glean surface until it is
installed. Be especially careful that you do not puncture the
speaker cone when you install mounting sof ews

Refer to Pictorial 2 Tor the following steps.

Cur the following lengths of foam tape,

[ 1 Position the Gaffle board as shown.

1 ) Twoe 1" tengths.
{ 1} Mount the speaker to the baffie board as shown, Lise

four 6:32 x 1.1/4" flat head screws, four small #6 flat ( | Twa 3" lengths

fb You may discard the remaining 4" length of foam tape.

é i) Careiully peel away the protective backing froma 1"
length of foam tape.

@u-az‘ MuT
D #E LOCKWASHER

@yn FLAD WASHER tSMALLS

SPEAKER

g &N -4
FLAT HEAD SCREW

PICTORIAL 1




m T EATELECITS

!

Page 5

Press the 1" tlength of foam tape onta the front of the
baffle board as shown,

In the same manner, install the remaining 1" length
and 3" lengths of foam tape onto the baffte board as
showr,

Carefully peel away the protective backing from a felt
washer.

Prass the washer onto the front of the baffle board as
SR

In the same manner, install the remaining thres felt
wathers anto the baffle board as shown

SPEEKER
GRILLE

—
..__..-l-
™
-

Y

o
L --.-""""-'..-‘.
T
T
e ) g-3F 5 168

FHILLIPS HEAD

FOAM
TAPE

SEIALL)

#h FLAY WASHER
g go LOCKWASHER

@ 6-32 K1

1

J

Refer to Detail 24 and install the Heathkit nameplate
to the speaker grille with two speed nuts as shown.
Push the speed nuts firmly onio the studs with the
dish side toward the speaker grille as shown in the
inset drawing.

Position the speaker grille and baffle board as shown.,

Mount the speaker grille onto the front of the haffle
board as shown. Use four 6-32 x 7/8"" phillips head
sorews, four small #6  flat  washers, four #6
leckwashers, and four 6§-32 nuts Do not overtighten
these screws.

g PICTORIAL 2
#] LA & P 1 (eSS 2 e |
!_ :'I’I 4”=.|“r5_."'||':'l| PR TR (AP S I| PR SRR [ b =
a] L = L] a .. n l.[' I Ty

— | Detail 2A |




R

Pags 6

By B ATEIITS

RAFFLE
BOARD

CABINET
sotTom 1

v il S
VS G
[/ SPEAKER
T G

=
s

LA

LARGE
SPACER

SMAaLl
SPACER

RUBBEER
Faal

gbox =L
Wa0D SCREW

G320k 1-104
SCREW

PICTORIAL 3



HEATHETITS
—.—-_'_"_._

Page 7

BAFFLE BOARD MOUNTING

Refer to Pictorial 3 for the followeng steps.

{" } Maunt the baffle board, two large spacers, and two
rubber feet to the bottom cabingt half as shown, Use
two #6 x 1-1/2" wood screws. Do not overtighten
these screws. NOTE: If you want to mount the rubber
feet without the large spacers, use two #6 x 3/4"
wood screws Tnstead of #6 x 1-1/2" screws,

{ } Refer o Detgil 3A and prepare the ends of the
shielded cable as shown.

FUS THE CABLL ACCARDING TO THE OIMERSIONS SELOW
PREPARE TAGH ENG AL SHOWK

| |
— ] |o—— ] —

—- e | ) | —-il.'z"|-—

e S ! E_Fﬁﬂ

m"’?”ﬁfurl:} f-llllldm

TARIMNG CARE NO1 3G ELT THE QUTER SHIELD OF VERY
THIN WIRES

SEMOVE THE QUITER IRSULATION

5 o,

T

TWIST THE SHIELD WIRES INTO ONE STRAND, REMOVE
THE TKMER IRSULATIGN THEN A PPLY & SMALL AMOUNT
OF SULODER TO THE END OF THE INNER LEAD AKD THE
SHIELD

SOLDER

SLITE WA OF SLEEYING UYER JHE IRNER LEAT
INSULATEON A1 OME END DF T2 CABLE
R sy I
).j- _— 1 I.|
{18 -:.‘;
SLIEYING T
Detail 3A

(NSERT THE INMER LEAD AND TEFLON
L LFEVE THROUGH THE PLUG AND WRAF
THE SHIELD ARCUND THE PLUG.

AERLY HEAT TO THE TIP @F
THE AU ONLY LONG ENOUGH
FOR THE SOLDER TO BE
OR&WK UF INTO THE PLN BY
CAFILLARY ACTION.

SOLOLY THE SHIFLD ONT3 THE PLUG,
CUT QFF TACESS WIKE FROM THE TIP DF THE PIN.

Detail 3B

Hefer to Detail 38 and install & phono plug on one end
of the shijelded cable ac shown.

Tie & knot in the shielded cable 4" from the end
without the phono plug as shown.,

Siip the eable clamp over the shielded cable just
behind the knot as shown

Mount the cable clamp, a small spacer, and a rubber
foot to the bottom cabinet hatt as shown, Use g 6-32 x
1-1/4" screw, a "D" washer, 8 6 lockwasher, and a
6-32 nut.

Mount a small spacer and a rubber foot to the bottom
cabinet half as shown, Usea 6-32 x 1-1/4" screw, a #8
lockwasher, and & B8-32 nut.




Page 8

| } Connect the center lead of the shielded cable 1o
speaker terminal strip, lug 1. Solder the lead to the
lug.

MNOTE: The blue and white label shows the model number
and production series number of your kit. Refer 1o these
numbare in any communications you may have with the
Heath Company about this kit. This assures you that you
will receive the most cormplete and up-to-date information in
return

{ | Carefully peel away the paper backing from the blue
and white label. Then press the label onto the bottom
cabinet half as shown,

Refer to Pictorial & for the following steps.

i | Secure the top cabinet haif o the bottom cabinet half
with the trim plates as shown Use two £6 x 5/8"
sheet metel screws in the front holes in the trim plates.
Use two §-32 x 3/8" screws, two large #§ flat washers,
two F6 lockwashers, and two 6-32 nuts in the rear

SPEAKER WIRING AND FINAL ASSEMBLY hotes in the trim plates. Be sure to position the

birushed side of the trirm plates (o the outside,

BLUE AMND WHITE
LagE

PICTORIAL 4

Refer to Pictorial 4 for the following steps.

{ | Connect the shield lead of the shieided cable to This completes the assembly of your Station Speaker. You
speaker terminal strip, Jug 2. Soider the lead to the will have two #8 x 3/4” wood screws left over, They can be
g used to mount only the rubbser feet to the cabinet front.

CARINET
TOPF HaLd

T W@f"”"”” o
CMEET METAL #o LOLEWASHER %
SLREW ey T,
FLAl WASHER 5
.H_':A_F":'F' é&

e

L=

PICTORIAL 5



e R

Page 8

Speaker Size
Impedance
Frequency Response
Magret Weght
Cabinet

Dimensions :

Met Weight , . . .

SPECIFICATIONS

B x 7" oval.
..... ' 3.5 ohms.
............. 300 to 3000 Hz.
3.16 oz

............... . Y Aluminum, green spatier finish.

.......... . SN B 2" wode x G-5/8" widle 2 5-5/8" deep.

...... e weaf el ESE sowoe 3-1/4 ibs.

==

The Heath Company reserves the right to discontinue
products and to change specifications at any time without
incurring. amy obligation to incorporate new features in
products previously sold.



